MODEL DESIGNATION

BAGGER

. ROTARY MOWER

JAT, K41, L41, a1, Na1, Pa1

. SNOWCASTER

J81, K81, L81,-Ma1; N81, P81, R81
: UTILITY BLADE
- G51, H51, J51

BAGGER

'B%

“Parts Catalog No. D1232

~

5-85-RP-1000-139

-NOTE: This Parts Catalog replaces the previous lssue C1232

which is obsolete and 'should. be discarded,

TRACTOR APPLICATION

4%,

107 117 108 18 110 116
. J41, K41, La1, M41, N41, P41 X X | X X Cx X
J81, K81, L81, M81, N81, P81, R81 | X X X X x|  x
G51, HE1, J51 , x|l ox X X X X
" B . X X X

* Requires Model P41 or later mower

EntireParts List.............. 35

NOTE: See grid A2 for -
G41, H41 Rotary Mowers,
G51 Snow Blade,
" GB1 Snow Caster
NOTE: See grid F2 for -
" L47 Rear Discharge Rotary Mowers

- ALPHABETICAL INDEX
¥
BAGGER SECTION
PAGE GRID
Decals ..................... __.3 E10
Entire Parts List.............. 37 E8
MOWER SECTION
PAGE GRID
Decals ..................... .39 E10
AT L X C4-C8
KAl oo P 1115 Cl10-C14
147, M41, N4T. . ...... et 17-21 D2-D§
Y . 2327 D8-D12
SNOWCASTER SECTION
- PAGE" - GRID
DECAIS -\ e 39 E10
Entire Parts'List. ............. 29-33 D14-E4
- UTILITY BLADE SECTION
PAGE GRID
Decals ......... e 38 - E0

-

ve

I




. ‘ MODEL J41 ROTARY, MOWER L 5
Q - ) S O . DECK, BELT AND SPINDLE ASSEMBLY : -
. . ~ e
i REF. PART NO. DESCRIPTION - : REQ'D.

_ 1 C 18905 DECK-mower34” ............... e 1
. 2 (o 17155 SPINDLEASSEMBLY ...................... . N e 2
> 3 c 15272 WASHER -spring ..................... e 2

) 4 C 28972 WASHER-spindle .................... ... . e, P 4

5 C 28973 BEARING -spindle ................... .. 0. 4

6 c 16719 WASHER -special, spindle ...................... . e 2

7 NSS ADAPTER - spindle (use C25542 and C25544) .. .. .. P 2

- 8 C 24797 BLADE-17-1/4" .. ........ .. .. Tl e 2

9 195- ° 2037 WASHER -7/16"x2" 0D ................ ... .00 . 2

10 192. 6 LOCKWASHER-3/8" ............................. e i 2

1 113- 207 BOLT-3/Bx1"NChex ....................... .. 2

12 C 17083 BELT - mowerdrive................. ... 1

. Printed in U.S.A, _ ’ ' : April 1985




~ . : ' MODEL J41 ROTARY MOWER. - cL 7
s ‘ b - = i .
! . WHEELS, AXLE AND IDLERS. T
REF. FPART NO, DESCRIPTION ) ‘ ‘ REQ'D.
1 C 16745 BOLT -shoulder3/8” ....... L i
2 C 16714 BUSHING - idler arm. .. .. e e e 1
3 C 19084 ARM-IdIer.........................._..., ................ S 1
4 195- 533 WASHER-1/2" ....... R R R P 3.

5 131- 178 NUT -fock 3/8"NChex ......................... ...~ i
6 - c 17274 PULLEY -idler ........................ .. P e -2
7 11- 330 BOLT-3/8"x1-3/4" rd. hd. squareneck .................... ... . 1
B 195- 103 WASHER-3/8" .............coii i e 5
9 192- 2 LOCKWASHER-3/8" .................. e e, 4
10 129- 103 NUT-3/8"NChex ......... e e e, 4
1 C 17761 KEEPER -belt..............00 oo e . 1
~ 12 c 15677 SPRING ~idlerarm .............................. e 1
13 C 18899 AXLE-mower ..........................ooo T 1
14 -C 16077 BRACKET - heightadjust .................................. " 1
15 111- 203 BOLT-5/16" x 1" rd. hd. squareneck ...................... e 2
16 129- 102 NUT-B/16" NChex ...............oooooiiii 2
17 - 192- 20 LOCKWASHER-5/16" ............ e e 2
t 18 138 @ PIN - roll 3/16” x3/4" . ............. .. e, 1
. 19 138- 77 PIN-rall ... .. e, 1
20 c 15618 KNOB - heightadjust ...................................." 1
21 c 10482 SPRING ...... e LR L T T 1
; 22 C 15942 PIN-locking.......................... . 1
23 C 26736 WHEEL - mower . ...... e feeiaaians 2
24 C 16745 BOLT -shoulder, R.H. ............................. ...~ 1
25 C 14966 » BOLT-shoulder, L.H................... e e e 1
26 195- 525 WASHER-13/32" ... ... 8

I

I

&

Printed in U.S.A. ' April 1985




8 . : _ MODEL J41 ROTARY MOWER ' 8

AXLE MOUNTING AND LIFT ASSEMBLY

REF. PART NO. _DESCRIPTION REQ'D.
: 1 C 19486~ BRACKET -liftassembly ............0...................... 1
! 2 C 15278 PIN-fateh. ... 2
3 c 10482 SPRING-latch..........o.ooo i 2
.4 138- 2073 PIN-roll /16" x 1-1/4" ... ... . i 2
5 C° 19088 “JUBOLT -adiusting ... 2
6 131- 1100 NUT -lock /2" NChexX ...oooveeiie i 4
7 - C 10898 PIN-safety. ... 4
8 195- 529 WASHER-7/168" ... e 2
* 9 C . 20008 PIN-TIfE. ... e e 1
. 10 195- 525 WASHER-3/8" ............. e e 1
11 195- 106 WASHER-1/2" ................. e, e 2
12 C . 15351 ——BRACKET-axlemounting...............cxooounio 0 - 3
13 -E~16352 SPACER-axle ....... ... ... o 3
Sy I o 111- 0 203 BOLT-5/16" x 1" rd. hd. squareneck ............................ 6
g , o 15 129- 102 NUT-5/16"NChex ..............o..ooo o 6
= : 16 192- 20 LOCKWASHER -5/18" . ... e 6
he 3 = 17 " 138- 96 - PIN-roll 3716 x 17 . ..., .o L - -1,
18 c 16450 PIN-hair. ... 1
19 . C 27231* BRACKET -liftadaptor.............. ... oo oo i, 1
S 20 : 13- 207 BOLT-3/8"-16x1"gradeB............. ... e 1
T 21 13- 181 NUT-3/8"-16lock ................. REREEREREE TR ERPTTRPPRD 1
@ * Required to mount J41 mower .
-t on tractors S/N and after; ‘
- G 108 - 14031940
: 110 - 14032840 . ,
| 116 - all . - oo
s
&
(D— A
: - \
Printed in U.S.A. April 1985




10

REF. PART NO.

1 C 19457
-2 C 17156
3 C 10042
4 C ~ 28972
5 C 28971
] C - 17083
7 C 25542
8 C 24797
9 195- 2037
10 192- 21
11 113- 207
12 C 17083
13 113- 206
14 192- 21
18 129- 103
16 C - 20009
17 c 21519
18 ~C 25544
Printed in U.S.A.

ta

'MODEL K41 ROTARY MOWER

DECK, BELT AND SPINDLE ASSEMBLY |

DESCRIPTION

WASHER-spacer......................oo oo
WASHER -spindle ........................ e,
BEARING - spindle ...... e, e
BELT-drive .................... P e,
ADAPTER - spindle (also requires item 18 if not installed) . ... ...

BLADE-17-1/4" .. ... . i

LOCKWASHER -3/8" ....................... e
BOLT-3/8x1“NChex ............o.oocueii i, e
BELT -mowerdrive................................ ... .

LOCKWASHER-3/8" .. ... ... . oo . e
NUT-3/8"NChex ......... e e P
HOUSING -spindle ................. E e e
SPACER-spindle ............._. e TS
SHIELD -bearing..............0................. ... .

T

REQ'D.

MNRODOOO NN S BB R =

April 1985

il




REF.  PART NO. DESCRIPTION . | ©REQD.
1 "C 16745 BOLT - shoulder3/8” ......... O, e, 3
2 C- 16714 BUSHING -idlerarm....................... e 1
. 3 c 20016 ABM -idler .. ... . e SR AP 1
! 4 195- 533 WASHER - 1/2 ... .. e e, SR .3
5 131- 1181 NUT - lock 3/8" NChex. ........oooiisiiiieeiiiiie .. 3
6 cC 17274 PULLEY -idler . ...... e, S 2 -
7 12- 632 "BOLT-3/8"x2"rd. hd. squareneck ............oovoeuee e, 1
8 CC 20007 SPACER-idlerpulley ......0. ..., e 1
9 192- 21 LOCKWASHER -3/8" .....c..oovueee e, PO 2
10 129- 103 NUT-3/8"NChex ..... e L2
11 C 20013 KEEPER -belt ....... ... e, e 1
12 C 15677 SPRING -idler ... .o i e 1
13 C 192 AXLE-MOWer ... ... i 1
14 c 192 BRACKET<heightadjust . .............cooverennn 1
15 111- 203 BOLT -5/16™x 1" rd. hd. square neck . . ... e et 2
16 129- 102 NUT-5/16"NChex ......... U S L2
17 192- 20 LOCKWASHER . ............. P, 2
18 138- 96 PIN-roll 3/16" X 17 . ... e L 2
19 C 26736 WHEEL -mower ....................... R 2
20 195- 525 WASHER -13/32x13/16"0.D. ............. T .. 3
21 C 10482 SPRING -fockingpin ..............ooe.n... e 1
22 Cc 20005 PIN -locking.......... PR e rieeesiaans e 1
- - ~ . .
2 ~ / -
-~
Printed in U.S.A. ) April 1985
e

MODEL K4i ROTARY MOWER | B

. WHEELS, AXLE AND, IDLERS




’ o . ‘-:
_ ik MODEL K41 ROTARY MOWER S . 1B
LM o \ ] : o .~ AXUE MOUNTING AND LIFT ASSEMBLY
. R ~ . RER.  PARTNO.  DESCRIPTION ’ | REQ'D.
" S 1 C 19456 BRACKET - lift assembly .......... NUDTTT e e 1
2 C 15278 - PiIN-latch............... e e e et e, e eaeeea 2
3 C 10482 SPRING:IECN. ... lveentiniennenenn 2
4 138 2073 PIN -roll 3/16" X 1-1/4" .o 2
5 C 19088 “HTBOLT -adiusting ......oeiiii 2
6 131- 1181 - NUT-lock1/2"NChex .......... e, e 4
- - . 7 c 10898 PIN-safety. ... e 4
,. 8 185 . 6529 SWASHER - 7/16" . i 2
8 ‘€. 20006 PIN -t e 1 7
. 10 - 195 525 WASHER - 3/8" .. e 1
1 195- 106 WASHER-1/2" . .................. T S z
12 C 18029 BRACKET -saddle .........d...........ooo i) 3
§ 13 Cc 20007 SPACER -axle 1-1/4" .. ... i e, [P 3
- 4 1- 202 | BOLT -5/16" x 3/4" rd. hd. squareneck .................. ST 4
15 129- 102 NUT-5/16"NChex ......co0v ieennnn . e e B
16 192- 20 LOCKWASHER=5/16" .............0....... e 8
17 -138- 320 PIN - cotter 3/16” x3/4" ... ... e e e ettt aaaeaaiaaen ey 1 i
18 - C 16450 PIN-hair..................... T e reaeeean 1 -
I 19 . C 20008 SPACER-axle 1/4" ............coocoviilvn i, S IR
. 20 1M11- 207  BOLT-5/16"x2" roundhead s. NECK ..o, 2
: 2 Cc 27231* BRACKET -liftadaptor. ..o, ceean 1 I
. ! 22 13-~ 207* BOLT-3/8"-16x1gradeb....... ... ..o vt . 1 ‘
_ 23 NI 1I81Y NUT =378 16100K oovn e 1 §
o _ 29 c 25872 LINK-Bft ... [P poen 1 -
®—0 L : N ) 5. C 25871 BOLT-“J"lift ..o, S e b1 N
. T 26 .14 T 4 PIN-clevis3/8" .. ............... LR R R DU 1, :
| ®—1L~ R 5 )
: 3 _®
T 1 / - . - . N .
. : L ' ! = . ~ ’ ) * . - * Required to mount K41 mower _ o
@\.‘ : @ » - : ‘on tractors S/N and after: '
. ! - : S ' ‘ 108 - 14031940 ‘
. I % ‘/’. - L - %110 - 14032840
e | T . . - . : | 116l
=1 (::)———- R : o NS -~ ’ . . ‘ .ol '
- ﬁ) % b e T T \\ . R . ) . ‘; . " ’ 1 ;
a : l PR ..--—‘——-—\é:?}\ \\ : i
: | == - \
' | T TR :
I U N i} HR ) ¢ _
I ‘/‘/‘ . y;\\r\'vﬂ {I;/ ‘:}_‘//‘I.!' j\ ‘.\\& ,ﬂ . . ) . . . _ . .
. [ // _.r_.:::';\m\ \\ ’d - {:/ t‘l ‘r‘)‘@\@ 20 ' . ‘ ) , o
)/ = P I; \ A N ///“}} _ p —
VAR At 4@\{\' ) - pran . )
L 7 el A =7 7 . /
AR = P A e / |
LR | TN 4 . . e
N o .
TN : /f% PN < | y N
- ——— ~ -~ - - “| —_ = " . L.
o R -~ il C= N /® P g -
\“':“-\\ \".._‘::\"\ . //’-,/ /ﬁfg’ \\\ _ // R -
o \3:\&{/ /;,.I/"”' - g
~a d . ‘
}‘\-:-\ /;f}\'?:\:\\w/f ! o~ 0 7
% S AN "
' NP AR - a
ﬁ - ‘ g ’ e
| . o _ . : .
: ! ~ " PrintedinU.S.A. - . - . . . ©_April 1985




16 MODEL L41, M41, N41 ROTARY MOWER : : 7
‘ DECK, BELT AND SPINDLE ASSEMBLY
REF. PART NO. DESCRIPTION REQ'D. -
1 C - 26071 DECK-mOWer .........oooiiiiiiiii 1
2 C 26076 SPINDLE-mower .................. ..o .. oo 27
3 C 28276 *  SPACER-sleeve ........................... . ... 2
- 4 C 17666 HOUSING - spindle {also requires [2] AB3279
) ‘ , S/NEE11122andafter) ....................... ... ... .. 2
5 C 28971 BEARING -spindle .......................,.............." 4
6 C 16516 RING - retaining (service part) .................. . 4
7 c 10810 SPACER-bearing ............................. ... ... L2
8 113- 206 BOLT-3/8"-16x3/4" ..................................—" . 8
9 192- 21 LOCKWASHER—S/B’:.........................' ................ 8
10 C 25541 SPACER-washer ..0............. ... ... ... ... . SR o2
- " c 25544 SHIELD -bearing. ....................................." 2
) 12 Cc 25542 ADAPTOR -spindle ......................... ... ... 2
T 13 C 24797 CBLADE-Z-1/47 2
14 195 2037 WASHER-7/16" 2" ... ... ... e 2
15 192- 21, LOCKWASHER-3/8" ... ... ..........c i . e 2
16 13- 207 BOLT-3/8"-16x 1" ...« e 2
16 - 113 233 BOLT-3/8"-16x1-3/4"......... e 2
17 C ' 26097 BELT -drive .................... e e e e 1
. .
|
s _ 2 -
- /
\
\ ~
|
|

Printed in U.S.A. . o © April 1985

[
t




- ' MODEL L41, M41, N41 ROTARY MOWER 19 )
' WHEELS, AXLE AND IDLERS
) REF.  PART NO. DESCRIPTION __ . . K REQ'D.
. 1 C 26736 WHEEL-gauge ... ....ooooeenonnno e 2
2 C - 16745 BOLT - shoulder........ e T2
3 13- 1181 NUT-3/8" lock ...... e U 2
4 195- 533 WASHER-1/2" ... i 2
5 'C 14482 SPRING-ENSION ... ..o 1
6 C 26078 AXLE-mower ............... SRR A 1
7 C 26086 BRACKET - heightadjust . .................cccooo 1
8 M- 132 BOLT-5/16" - 18x3/4" carriage ............o.vooooo 6
9 192- 20 LOCKWASHER -5/16" . ... ..o .. B
i 10 129- 102 NUT-5/16"-18hex................... R P 6
‘ 11 C 20005 PIN - height adjust . ........... i 2
12 - c 10482 SPRING - COMPression .........oouueuuernan e S 2
13 138 9 " PIN-roll 316" X 1" .. 2
- 14 C 26087 ARMASSEMBLY -idler . . ........................... 1
15 cC 16714 - BUSHING-sleeve . ... 1
16 C 16745 BOLT-shoulder..........o.ovooooonennn R SR
17 195- 103 WASHER -3/8" ... ... i 2
. 18 131- 1181 NUT-lock3/87 - 16 ..o ooee e 1
19 C 26090 PULLEY -flat ... e 2
0 113- 410 BOLT-1/2"-13x1-1/2" . ... e, 2
. L T 131- 1308 NUT-lock 1/27-13 ..o e e 2
) .
- .
N
/ 1
[ -
It
RN
P !
-.-.1';‘_.‘\:\ .
v \"E-..- | 3
: #
-1
(®O—g
! Ia
, - ; S~
- - ' ' t | Printed in U.S.A. ’ ‘ . April 1985




: ,@ REF. PART NO.
® 1 'C " 26003
e \ 2 C 26092
- _ 3 C 15278 °
4 C 10482
@) 5 138 2073
6 C 25872
7 C . 25871
8 131- 1181
9 C 19088
10 13- 1182
1 C 26033
12 195- 533
13 132- 310
14 141- 4
15 C 16450
16 195.. 525
17 C 10821
18 C 10898
19 C  27231*
20 13- 207*
2t . 131-  1181*
\
1 4 :
Doy :
OW A :
@ qg" : )
- 1
[ 0 ,
. [
' . ]
1
v 1
e 1
1
ni \“
N \
/./ N ot
,// }/— :r E.‘EE‘.
7 —_ g
A~ 4
LT T #
AL A NS
' \\\\\.\,\\_?,,x:\ p ]
\‘ b / l
/\“\::‘-:\_\“ :
( i \"‘jf‘-‘\-__,.‘ R
S \“::\:.7‘::
S NN
. AN
\":'.:::_“__-j—;' =,
Printed in U.S.A,
i
|

MODEL L41, M41, N41 ROTARY MOWER -

. MOUNTING AND LIFT ASSEMBLY

w

= DESCRIPTION T o REQ'D.

FRAME - suspensionﬂ ............................................
PAD-foot ..., s :

e T T T
........................................
....................................................

............................................

NUT -lock 3/8”-16hex .............
BOLT - “J"” leveling

e

PIN-hair. ...
PIN-Safety . .................c...
. BRACKET - {ift adaptor (M41, N41
BOLT-3/8"-16x 1 grade b
NUT - lock 3/8" - 16

...............................

==Lt B S NN AN AR SN N -

............................................

* Required to mount L41, M41, N41 mower
on tractors S/N and after: ‘
108.- 14031940
110 - 14032840
116 - all

April 1985




" . ; / MODEL P41 ROTARY MOWER 2
g i . ' '
! DECK, BELT AND SPINDLE ASSEMBLY
, _,__35, - #f
o . ﬁREL‘z ,if;J'-!ART NO. DESCRIPTION ; i "REQ'D.
e R SR A o 28477 DECK-mower................................°~ [ Feooonnns 1
o2 c 28481 SPINDLE-mower .................oooiuii o Piseao. d 2
3 - C 28276 SPACER-sleeve .....................cooiviininn 2
4 C 17666 HOUSING - spindle {also requires [21A63279 ... .................. 2
5 C 289711 BEARING -spindle ............... et erae i, 4
6 C 16516 RING -'retaining (service part} ............................ . 4
7 C 10810 SPACER - bearing ...... e e ‘" 2
8 113- 206 BOLT-3/8"-16x3/4" ., ...t 8
9 192- 2 LOCKWASHER -3/8" ... .o "8 -
10 c 25541 SPACER -washer .............................. ... 2
1 c 25544 SHIELD -bearing. ......................... ... ... 2
. 12 c 25542 ADAPTOR -spindle ............. e e 2
: 13 . C 28482 BLADE-17-1/4" . ......... T, 2
14 195- 2037 WASHER -7/16" x 2 e [ 2
15 192- 21 LOCKWASHER-3/8" .......... F 2
% . 13- 233 BOLT-3/8"-16x1-3/4" .. ........... PR [ 2
17 C 27023 BELT -drive ...................... ... . |
18 131- 231 NUT-5/16"-18flanged ........................ .. e, 3
19 C 28483 COVER-chute...............oooo oo T e 1
Y -
g
p
{
‘ |
1
t
y
F
Printed in U.8.A. : | - ‘ April 1985




—
= OO~ RN =

12

= —— =,
B,
N S
— - N \
— T A W N {AY i
- o TR ;
. >IN B
TR, e LY T | s \ Y it -
=X 31 ey FART
/‘T /’:_ ; s:;:\ | AN \{\\ A ™ %\}J e
AP S R N o 27
) el ! | ~ 1
‘ll ] ,f/ B\ _-;/-—" _'::--".:\.‘ }' 1 {,/ !,fv'.
i - . oy, P o
i ir FS = = ! ///
[ I < V4
PN i ‘ﬂ"-:-‘/,\)" < 4 o
ATy e . — Z
H \‘::?\\!):\“;\-\/L-‘ - o /
LY e
owm [ Fin gl //
. ~ ! e [ s !
it H 19 ot o
' - o AL " - |
/"‘\ 7 e s - o }M’
O & < e f'/" L :
..\_:.\ ) — B % //r
-~
", fﬁ-:,4 e ¢
> Lo~y
TR, A e
-~ P WY
el - \\ S -
S ‘4 e ‘\A \::,I/
s (1]
—
- ] e o y 0

REF. -

Printed in U.S.A.

PART NO.
C 26738
C 16745
C131- 1181
195 533
C 14482
C 26078
- C, 26086
M- 132
192- 20
129  102%
C 20005
C. 10482
- 13 96
C 26087
cC 18714
C 16745
195 103
131- 1181
C 26090
13 410
131- 1308

MODEL P41 ROTARY MOWER

- WHEELS, AXLE AND IDLERS

DESCRIPTION C -

WHEEL-gauge ... ...ttt
BOLT-shoulder........ ..o,
NUT-3/8"lock ..ot e
WASHER-1/2" ................. i e e
SPRING-tension ...........coooiuuion e,
AXLE-MOWer .. ... it e
BRACKET - height adjust ....... e
BOLT-5/16"-18x3/4"carriage .. ..............c...... e
LOCKWASHER -5/16" ... ... . it
NUT-5/16" - 1Bhex . ... e e
PIN - height adjust ... .. .. et et ie e
SPRING-compression . ............ e, e
PIN -rall 3718 X 17 . e

BUSHING-8leeve . ... ..o i v,
BOLT -shoulder................ S

WASHER-3/8" ..... e e -

NUT-10ck3/8"-16 ... .00 e,
PULLEY -flat « ..o e, L

SNNAN S aNNNODO NN

* April 1985




| C . - “MODEL P41 ROTARY MOWER : oz
T : MOUNTING AND LIFT ASSEMBLY :
i . .
- REF. PABT NO. = . DESCRIPTION - REQ'D.

: 1 C 26093 FRAME SBUSPENSION . ... .ot . 1

i 2 Cc 26092 PAD-foot........................-...........; .............. 2

' 3 C 18278 PIN-latch................... ... ... ..o 2

4 C 10482 ‘,SE’HING-compressiqn................................-.' ........ 2

5 138 2073 PIN -roll 3/16" x 1-1/4" ... ... . oo 2

6 C 25872 LINK-Tift .o 1

7 C 25871 BOLT-"“J" it ................... L 1

_ 8 31 1181 NUT -lock 3/8”" - 16hex .. .... e e e e e 1°

9 C 19088 BOLT - “J" leveling . . , . . e e e e e 2

10 131- 1182 NUT -lock 1/2” - 13 hex...... e e 4

¥ C 26033 - LINK-adjust ................. P 2

12 195 533 WASHER-1/2 ... .. ... 6

13 132- 310 PIN - cotter 1/8" x 17 ............ooooiiiin T .. 2

; 14 141- 4 PIN -clevis3/8" ... ... .......... et aiaeean ., PR "1

) . 15 C 16450  PIN-hair.......... .. IS TR 1
: 16 . 195 525 WASHER-3/8" ... ... .. .o i 1

17 C. 1081 PIN -clevis1/2 .. ... .. e e et e 2

18 C 108538 PIN -safety’............. e e S 4

19 c 2723+ BRACKET -liftadaptor..............................." 1

20 13- 207+ - BOLT-3/8"-16x1gradeS................................" _ i

21 131 T8 NUT-lock3/8-16 ..o T 1

* Required to mount mower
on tractors S/N and after:
108 - 14031840
- 110 - 14032840
. 116 - all
; ‘ )
4 N
ey N
g - .
gx\‘\\ -
o
# 1

. Printed in U.S.A. ' ‘ : April 1985




.
1
o

1 -~
. ‘ A ’ %
| " MODEL Ja1, K81, LB1 AND M81 SNOWCASTER 2
AUGER AND CHUTE ‘ASSEMBLY
. sREF. + PART NO. . 'DESCRIPTION. . o REQ'D. .
1 . NSS .. HOUSING - auger 32" (J81) (order C25183, C24705, C24643, C24640 .
and132-300). . ......0.coiii e e T
1 ., C 25183 HOUSING - auger32” (K, L, M81) .......................... e 1
2 ¢ 25206 AUGER - includes items 36, 37and 38 (M81} .. ............. aneeaas 1
2 c 16297 AUGER-(JLK LB} .. ..., R S ST
. 3 Cc 14421 BEARING - auger (J, K, L8T) ........ e e .. 2
: 4 195- 545 WASHER-3/4" (J, K, L81} .....oviies e S . UAR
i 2B 13- 206 - BOLT-3/8"NCx3/4"hex .......... e eiraeas P 4 -
. B 129- 103 NUT-3/8"NCheX ........ooveueeeannnnn, e 5
| 7 192- 21 LOCKWASHER - 38 et .. 9
. 8 c 17775  ~ SKID ............. P T 2
s ’ 9 111- 302 BOLT-3/8” NCx 3/4" rd. hd. square neck (J81) ................... -1
RIS 10 1M1- 371 - BOLT-3/8"NCx1'rd. hd. squareneck........... H O . 4
, . 11 C 15248 CHUTE................ e e e, L1
12 - 13-, 1 - BOLT-T/4"NCX1/2"heX ..o e © 2
3 131 1102 LOCKNUT -1/4"NChex ....... D 2
14 c 16940 -DEFLECTOR ....... P 1
- 15 M- 340 BOLT -3/8" NCx3/4"rd. hd.squareneck . ..........coovnononn... 2
‘ -5 16 C 28263 - WASHER -dished 25/64" x 1" ... ... ..ot : 2-
o i 17 c 22774 "WING NUT - deflectorlock ...... e, e PO e 2 -
T 18 . C 15334 BRACKET -chuteholddown...... .. ... o, 3 .
v - 19 i 202 BOLT -5/16" NCx3/4" rd. hd. squareneck....................... 2 '
: “. 20 129- 102 ‘NUT-5/16"NChex ..... el e e, e Ceeenn ©2 L
M 192- 20 LOCKWASHER - 5/16" .. ... .. i, -3 !
.22 C 16244 ROD - chutecontrol {J81}.................. et 1 f
23 cC 15277 SPACER -rod, chutecontrol (J81) .......................... T 1 :
24 C 15240 | BRACKET -controlrod (J8T) .. ....................... e, 1
25 195- 525 WASHER-3/8"plain . .......oocot i 8
26 132. 320 PIN:- cotter 3/32" x3/4 " {(UB1) ... 3 :
27 c 14583 JOINT -block (JB1) ... ..o e, 1 /
28 C 15371 CRANK -chutecontrol (JB1) ... ... 'ieee e "1 :
28 132- 310 PIN - cotter 1/8” x 1" (K, LMBY . 1
.30 c 19734 PLATE-stubshaft (J, K, L81) ....... ..., T2 v
31 c - 17612 "SPRING - compression (J81} ..... ., A . 1 ’
32 C 24705 CRANK- chute control ¢, L, M81) .. ...............ooiuininiin, 1
33 C 24643 ROD - chutecontrol (K, L, MBT) ........... ... ....cccouunio... 1 .
34 C = 24640 COIL - chutecontrol (K, L, MB1} .............ooiiiinienn., 1
35 C 25842 HUB-auger(MB81) .......... .. ... ..cooiiiiiniinn. [P 2
. 36 C 25841 SHAFT -stub (M81} .............. .. ... ... ...... e 2 -
37 C 28971 BEARING -auger (M81) .......... e, e, 2
38 C 25840 SLEEVE - bearing (M81) ........ e U e, 2 .
39 195- g22 - WASHER -spacer (MB1} ... ... .. ... o i UAR ’
<
@ -

Printed in U.S.A. _ ' \ - " April 1985




- 30 ) “ : - ’ T . . T ' . . MODEL N81, P81, AND R81 SNOWCASTER .
“AUGER AND CHUTE ASSEMBLY
REF. PART NO. 1 REQ'D
1 “C 27087 HOUSING - auger 32" (P81, R81) shown ........ et araaaieaes 1
T NSS HOUSING - auger 32" {N81} use C27087 and (2) 113-102............. 1
2 C 25206 AUGER -includesitems 4, 3and22 ... .......conirm 1
3 195-, b22 WASHER-spacer............ e e e UAR
4 c 25840 . SLEEVE-bearing................ e e e, 2
5 113- 207 BOLT -3/8" NC x 1" hex (use lock tite for installation} ......... e 2
6 129- 103 NUT-3/8"NChEX oo e e 4 -
. _ 7 192- 21 LOCKWASHER-3/8" .. ... . e M e, 4
. '8 C 17775 KD freee e, 2
- 9 C 28971 BEARING - @UGeT. . ..ot it e e 1
10 1M1- 371 © BOLT-3/8"NCx 1" rd. hd. square neck. . ... e e 4
11 C 15248 CHUTE .ot e e eoeee e e 1
12 113- 1 BOLT-1/4"NCx1/2"hex ................ e e Teaaann 2
13 13- 1102 LOCKNUT-1/4"NChex ......... e e e .2
14 Cc 16940 DEFLECTOR ... ..o e r e teea e eanaes 1
15 111- 340 BOLT-3/8"NCx3/4"rd. hd.squareneck .. . ... oo vunnnnnn .. 2
16 C 28263 WASHER -dished 25/64" x 17 . e et e 2
17 c 22774 WING NUT -deflectorlock . ....5% . ..., e \ 2
18 . C 15334 " BRACKET - chute hold down. . . . e e 3
19 111- 202 BOLT-5/16" NCx 3/4"rd.hd7squareneck . ... ..........o.u... .. 2
20 - 129- 102 NUT -8/18 NCREX . oi i e 2
21 192- - 20 LOCKWASHER -5/16" .. .. e e 3
22 Cc 25841 SHAFT -stub t . o e 2
23 c 25842 CHUB-augerINB1) . ..o e 1
- : ' 24 - C 24640 COIL-chutecontrol .................ccvennn. e e 1
2B 195- - B25 WASHER - 3/8" plain . P S A 6
26 C 24643 ROD - chute control ... .. e s e
27 C 24705 CRANK-chutecontrol . ... ... .. ............. i e eieenaaa . 1
28 132- 310 PIN - cotter 1/8” x 1" ..... e e, B 1
-
Printed in U.S.A. e o - April 1985




g

AN
z

Al
i
\
\
A
\

\

\
A
N
\

h

>
-
.
Lt
s
-

- 1‘-:-"'“*""'
(
N
\'\
5\
\
\

\
ik mem

g
(L
\.‘;:nqz

\

[

MODEL J81, K81, L81, M81, N81, P81, AND R81 SNOWCASTER 33

MOUNTING COMPONENTS AND DRIVE ASSEMBLY

REF, 'PART NO.

1 c
1 C
2 195-
3 132-
4 c
. B c
B c
6 138-
6 138- .
7 c
8 . 192-
9 129-
10 C
1 C
12 c
13 138
14 C
15 c
16 113-
17 C
18 c
19 141-
20 132-
21 c
21 C
22 C
22 c
23 111-
23 111-
24 C
25 192
25 192
26 129-
26 129-
27 C
27 c
28 C
29 C.
c
30 C
31, 83-
32 - C
33 126-
34 c
35 178-
36 C
37 13-

Printed-in U.S.A.

15375
27085
549

. 332
10898
19824
19731
2073

2040 |

16671
21

103"

15288
10482
15278

2073 .

15296
15329
219
15343
15672
56
310
15386

PIN-roll 3/16” x1-1/4" (JBT, K8Y) .. .. ... ... ‘

DESCRIPTION : ot REQ'D.

ROD - lift (J81, K81, L81, M81)shown ............................
ROD - lift (N81, P81, RB1}. ..o e
WASHER-7/8"2P................. P

PIN-safety...... ... i
PULLEY -6"{JB1,KB1) .............. .. .. .o ... .
PULLEY -6" (L81, M81, N81, P81, R81)................. .........

PIN -roll 1/4" x 1-1/2" (L81, M81, N81, P81, R81) . . ... ........... ..
SPRING -idlerarm ....... e e e e,
LOCKWASHER-3/8"ZP ...oiiiii e e e
NUT-3/8"NChex, ZP . ... ... o e
BRACKET -mounting. ............0
SPRING ... R

BOLT:3/8"x2"NChex ...... el S e
PULLEY -idler 4-1/2"
PULLEY -idler2-1/2" ... ....... R
PIN - clevis 1/2 ... .... e S

FLANGETTE-(J8Tand K81) ..................... i
FLANGETTE- (L81, MB1, N81,P81,R81) ............. ... .. e
BEARING - 3/4" {(L81, M81, N81, P81, R81) .......... e
BEARING - includes collar and setscrew (J81and K81) ... .......... .
BOLT-1/4" x3/4" NC rd. hd. square neck {JB1, K81} ............. “
BOLT -5/16" - 18 x 3/4” carriage (L81, M81, NB1, P81, R81) .........
BELT -drive"........... 1 : _
LOCKWASHER-1/4" 2P (JB1,K81) ... ... ........ ... ... ... e
LOCKWASHER - 5/16" {L81, M81, N81, PB1,R81) .................
NUT - 1/4" NC hex, ZP {J81,K81) ......... e
NUT-5/16" - 18(L81, MB1, N81, PBT,RB1) ... .. ... ... ...... ...
SHAFT ASSEMBLY - drive (J81, K81) .............. . _
SHAFT ASSEMBLY - drive (81, M81, N81, PB1, R81) ... ...........
CHAIN - auger drive, 82 pitches, #35rollerchain. . ....... ... ... ...
LINK - offset, #35rollerchain. ....... ... .. ... 0.,
CONNECTORLINK-#35 ... ..o e
SPROCKET - 18T (includes setscrew) used prior to S/N H30473 ... ..
SETSCREW-1/4"" NC sockethead . .... e
SHAFT - drive (used pricrto S/NH30473) .. . ... ... ... ... .. ... ...
KEY - 3/16" X 3/ 4 L
PULLEY - 6" {used prior to S/N H30473) ... ............iieinvn...
SETSCREW - 5/16" x 3/8” NC socket head cup point . ... ...........
COLLAR - locking (L81, M81, N81, PB1, R81) ... ... e
BOLT -5/16" - 18 x3/4” ..

[ o T N Y h; N = RN _; —_ A = J; iy l; B NEAERMMNE RN D = = = AN S o () ) b ek ek i ks B N = =

April 1985




MODEL G51, H51 AND J51 UTILITY BLADE ) ¢ 30 .
A
UTILITY BLADE

REF. PART NO. DESCRIPTION . . REQ'D.
1 C 15461 BLADE ASSEMBLY -38" ... ... -1
2 C 15462 EDGE-cutting . ... ... ..o i i 1
-3 11- 203 BOLT -5/16" x 1" NC round head, squareneck .................... 10
4 192- 20 LOCKWASHER - 5/16™ ... ... i P 10
5 120- 102 NUT-5/16"NChex .................... e e 10
8 C 165494 PIVOT-blade..... .. ... . 1
7 C 15495 PIN-bladepivot ..... .. ... .. ... ... . ... 1
8 132- 310 PIN -cotter 1/87 x 1" ... . e 4
9 NSS. BRACKET - push (G51) use 027080 and 027083 .................... 1
9 c 27080 BRACKET - push {H51, J51) shown ...... e e e, 1
10 13- 17 BOLT—1!2"X1-1/4"NC hex ........... N 1
) 17 .131- . 165 NUT-1/2"NChex ....................¢ T 1
12 C 15463 BRACKET - mounting . . . .. L 1
13 c 10482 SPRING -compression . .............couuiininn 3
14 C 15278 PIN-lateh. ...« oo e 3
15 138- 99 PIN -roll 3/16” x 1-3/8" ... ... e 3
16 C 15496 PIN -bracketpivot........................ e e, 1
17 "C 15469 SHOE-skid ... ... 2
18 C 15497 ROD-lift{Gs1) ................ e 1
18 » 27083 PIPE - lift (H51, J51)shown ..................................... o1
19 c 10898 PIN-safety. .. ... . i 2
20 C 27779 SPRING - bladeextensmn..............................; ....... 1

~
Printed in U.S.A. ‘ A April 1985 -




L e . _ ' MODEL B98 BAGGER . ‘ 7
36 ) ' . : ‘ . ' J’
(N . ‘ . BAGGER
- REF. PART NO. ~ DESCRIPTION : REQ'D.
1 c 28429 "BRACKET-mounting.................oooo oo 1
- 2 C 28436 - BRACKET - retaining, hopper ................. e ereae SO 2
3 . 113- 207 BOLT-3/8"x 1" oo i L 4
' 4 113- 102 BOLT-5/16"x3/4" ... ..., f e, 7
5 131- © 911 NUT-5/16"flanged .......................... e e 6
6 C 28434 FRAME -support........................... ... 1
7 € 24685 COVER-bagger.............. DT 1
8 C 24494 . HINGE-cover .............. s e 1
9 151- 88 - RIVET-3/16"x5/16" ..., ... R
10 C 24610 SEAL-chute ..... ... e e, 1
11 C 25114, SPRING WASHER -Belleville ................ e e, 4
12 113- 103 BOLT-5/16"-18x1" ... ................. ... .. ... 2
13 195- 521 WASHER-5/16" .................. e 2 ;
14 131- 176 NUT-8/16-18lock ....................... ... ) 2 |
18 C 28438 ° HOPPER......... e e ‘. p
16 C 28439 REINFORCEMENT -metal . .............. [P 2
17 C 28440 TUBE -retaining .............. .. T, 2
.18 C 28445 BAFFLE-mower ............................ s 1
19 195- 521 WASHER-5/16" .... .. .................. ... ... 3
20 C 28441 CHUTE-lower..................... .. e 1
21 C 28443 CHUTE-upper..................._. fereaaenes P P, 1
2 C 29038 CBOOT-mower......... ... T 1-
.t . ,
. Printed in U.S.A. T, Apri[ 1985




!
11 ) . MOWER, SNOWCASTER, UTILITY BLADE AND BAGGER 3¥
| .
DECALS
REF. PART NO. DESCRIPTION / ) ' - REQ'D.
1 321- 4199 DECAL - “Rotating Auge” (allcasters) ..........coooreninnnn... 1
2 C 16102 DECAL -drive belt{allcasters) .. .................c..oiiuninnn.. - 1
3 C 27198 DECAL - “Hi Cast” (N81, P81)........ TR PPPRRRE S i 1
! 321- 8379 DECAL-“CASE” ... ........cuununs S S 1
5 o 27937. DECAL-"HiCast" (RB1} ... .. ..o, e 1
6 NSS . DECAL - "CASE” {use 3216379} .............. i 1
7 C 27972 - DECAL -stripe (euttolengthl ... ... ... . . i, 1
8 C 27973 DECAL - “INGERSOLL" .. ...ttt ittt eaarnns, 1
9 321- 6380 DECAL - white tred (M81) .......... e et ea e UAR
10 321- 6433 DECAL - cutting height {allmowers) . ............... ... ... ... 1
11 321- 4311 DECAL - “Spinning Blade™ (alimowers) ... .............. e, 1
12 . C 28428 DECAL - “Flying Debris” (P41, R41,B86) . ........................ 1
13 321- 4686 DECAL - “Pinch Points” (allblades) .......... P 1
14 Cc 27940 DEC AL - 38" (BT . e 1
e e — 15 321- 4447 DECAL - “Spinning Blade” (BB} ........ ... ... . ..c.coeeeouenn.. 1
‘ 16 321- 4446 DECAL - “Flying Debris” (B96) ............... O i
_ SPINNING BLADE A\ DANG! 17 C ' 27201 DECAL - utifity blade (H51). .......... e 1
CONTACT CAN INJURE ; L F 45 L) N
e FLYING DEBRIS ' SPINNING BLADE
1 OO MOT WAIER COVER WHILE DPERATIO. SEE OPERATOR'S MANUAL BEFORE i
2 PROPINLY WHTAL BADEN ANG CHUTE ATTEMPTING TO CLEAR PLUGGED ' DECALS (French)
ATORS MAKUAL FOR FURTHER DISCHARQE CHUTE. . .
ITRUCTIONE. - CONTACT WITH BLADE CAN RESULT IN - - . , - . ‘
- ey SERIOUS INJURY. © 321- 4757 DECAL - “Reotating Auger” {allcasters} ........................... 1
ROTATING AUGER - 2 321- 4783 DECAL -drivebelt{allcasters) .. .. ... e 1
cegr nantS AYO mEvERE muRY, 1 321- 4783 DECAL - “Spinning Blade" {all mowers) . P R TR 1
CHUTE WHILE KNOENE |8 AUNNING 15 - 321- 4780 DECAL - Spinning Biade" (B96) ...... e e e e 1
16 321- 4761 DECAL - “Flying Debris” (B96) ............ e i 1

KEEP HANDS AND FEET
CLEAR OF THIS AREA
BLADE TILTS WITH
SPRING TRIP ACTION

FLYING DEBRIS
OPERATE MOWER ONLY
| WITH DISCHARGE CHUTE
“GRASS CATCHER IN PLAGE,

N PLACE. PINCH POINTS

DEBRIS MAY CAUSE INJURY

- COULD CAUSE
PERSONAL INJURY

' ; . . - .
——— . .
Y T '
L M )
I N ‘ . ®
. . oo
. . .

SNOWCASTER
BELT INSTALLATION

IYE PULLY

Printed in U.S.A. ’ , ‘ April 1985




© 'NUMERICAL INDEX

| NUMERICAL INDEX a1
PART PAGE  REF.  PART NooT - me RART NooT  REF : PART - PAGE REF.  PART PAGE  REF. ~ PART PAGE  REF.
. . . . : _ . of : NO. NO. NO. NO. NO. NO. NO. NO.:-  NO.
C g 91 c . 15194 a5 6 C 19731 3 5 X C 26033 27 o1 C 28971 1 5 129 101 . . 33 26
g 1% ] s | & 1 1m0 3 - 19734 Go 30 c 207 - - 17 11 C 2871 . 17 5 129 102 7 16
C 10482 13 21 c 15496 35 16 C 19821 3 27 ¢ 26076 17 2 |-C 28971 23 5 129- 102 . 9 15
C 10482 19 . 12 15618 7 20 C 20005 - 13 2 % \_/g/ 26078 25 6 C 28971 31 9 129- 102 15 15
C 10482 2 4 c 15671 33 7 C 20005 19 11 ‘ '™ 26086 19 7 c 28972 5 4 129- 102 19 10
cC' 10482 25 12 c! 15677 7 12 C 20005 25 11 C  -26086 25 71 C 28972 11 4 129- 102 25 10
c 10482 27 4 C 15677 13 12 c 20006 9 g, c 26087 19 14| C 29024 33 36 129- 102 29 20
c . 10ams 3 11 p 15842 7 2 G 20006 15 9 C 26087 25 14 C 29038 37 2 129- 102 31 20
c 10482 35 13 C 16077 7 14 | cC 20007 15 - 13 C 26090 19 19 129- 102 33 2% - .
o 10810 17 7.{ ¢ 16102 39 2 c 20008 15 19 - C 26080 © 25 19 129- 102 35 5 . -
' -10810 23 7 C ~ 16450 9 18 c 20009 1M 16 c 26092 21 2 129- 103 .7 10
s 10821 7 19 c 16450 15 18 G 20013 12 1 C 26092 27 2 HARDWARE CODE NUMBERS 129- 103 11 15
C 10821 27 174 ¢ 16450 21 15 c 20016 13 3 C 26093 21 L ‘ 3 120- 103 13 10
C 10898 g 7| .c 16450 27 15 |'¢C 20017 13 - 8 C 26093 .7 1 12- 632 13 7 129- 103 - 29 6 ]
C 10898 15 7 C 16516 17 6 C 21519 11 17 C 26097 17 17 83- 44 33 31 '129- 103 3 6 -
c 10898 21 18 C 16516 23 6 C 22774 29 17 C 26736 J19 0 111- 108 33 23 129- 103 33 9
c 10898 27 18 C 16714 7 2 C 29774 31 17 C 1 26736 25 1 111- 202 15 14 131- 165" 35 11
c 10898 33 4 I 16714 13 9 C 23535 33 T 18 C 26736 7 23 i 1_. 202 29 19 131- 176 37 14
C 10898 35 19 c 16714 19 15 c 23950 33 24 c 26736 13 19 m-. 202 33 23 131- 178 7 5
c 10942 ‘ 11 3 C 16714 25 15 c 24494 37 8 4 C 27023 23 17 111- 207 15 20 131- 911 37 &
C 14421 29 3 C 16719 5 6 c 24610 37 10 c 27080 35 9 | 1M 132 19 8 131- 931 23 . 18 °
C 14482 19 5 C 16745 7 1 c 24640 29 34 C 27083 35 18 111- 132 25 8 131- 1100 9 6
c 14482 25 5 C 16745 7 24 C 24840 31 24 c 27085 33 1 1M- 202 31 19 131- 1181 9 21
C 14583 29 27 C 16745 . 13 1 c 24643 - 29 , 33 C 27087 K3 1 111- 203 7 - 15 131- 1181 13 5
c 14966 7 25 C 16745 19 2 C 24643 Ky 26 c 27198 38 3 11- 203 9 14 131- 1181 15 B
c 15240 29 24 C 16745 19 16 C 24685 37 7 c 27201 39 17 m- a0 13 15 | 131 1181 15 23
C 15244 29 22 C 16745 25 2 c 24705 29 32 C 27231 9 19 1M 203 35 3 131- 1181 19 3
C 15248 29 11 C 16745 75 ng C 24705 31 27 ¢ 27231 15 21 M- 302 .29 9 131- 1181 19 18
C 15248 31 11 C 16940 29 1 C 24797 ° 5 8 c 27231 21 191 m- 330 7 7 131- 1181 21 8
c 15272 5 3 C 16940 31 14 c 24797 11 8 ¢ 27231 27 19 111- 340 - 29 15 131- 1181 2 21
C 15277 29 23 c ' 17083 5 12 C 24797 17 13 ¢ 27778 35 20 111- 340 31 15 13- 1181 25 3
c 15278 Q 2 C 17083. 11 6 C 25114 37 11 c 27937 39 5 17- 37m 729 10 131- 1181 25 18
c 15278 15 2 C 17083 1 12 C 25183 29 1 C 27940 39 14 111- 371 31 10 131- 1181 27 '8
C 15278 21 3 c 17155 - 5 2 c 25186 33 27 - .C 27972 39 7 13- 1 29 12 131- 1181 27 - 2
c 15278 27 3 c 17155 1 2 C 25206 29 2 . C 27973 39 8 113- 1 31 12 131- 1182 21 10
C 15278 33 12 C 17274 7 8 C 258206 71 2 C 28263 29 16 13- 102 33 37 131- 1182 27 10
C 15278 35 14 C 17274 13 6 C 25541 17 10 C 28263 31 6 113- 102 37 4 131- 1102 29 13
C 16288 33 10 C 17612 29 31 C 25541 23 10 c 28276 17 3 13- 103 37 12 13- 1102 31 13
C 15293 33 1| C 17666 17 4 C 25542 1 7 Cc 28276 23 3 113—. 2086 17 8 131- 1308 19 21
C 15296 33 14 C 17666 23 4 C 25642 17 12 o 28277 - 33 21 113- 208 23 8 131- 1308 25 21
c 15297 29. 2 C 17761 7 1 c ‘28542 - 23 12 . C 28428 39 12 13- 206 29 5 | 132- 310 21 13
c 15329 33 15 C 17775 29 8 C 25544 11 18 c 28429 37 1 13- 207 5§ -1 132- 310 27 13
C 15330 33 30 C 17775 31 8 -C.. 25544 17 11 C 28434 37 6 "3 - 207 9 20 132- 310 29 29
ol 15331 33 .32 c 18029 .15 12 C 25544 23 11 c 28436 37 2 13- 207 - 0N 11 132- 310 31 28
c 15334 29 18- cC . 18775 3 28 C 25840 29 38 Cc 28438 37 15 113- 207 -1 13 132- 310 33 20
c ool o b c 18899 7 13 c 25840 31 4 c 28439 37 16 113- 207 15 22 132- 310 35 8
c 15343 - 33 17 c 18905 5 1 c 25841 29 36 c - 28440 37 17 13- 207 17 16 132- ° 320 29 26
C 15351 9 12 C 19084 7 3 C 25841 31 22 C 28441 - 37 20 13- 207 21 20 132- 332 33 3
c 15352 .9 13 c 19088 9 5 C 25842 29 35 c 28446 37 18 113- 207 27 .20 -138 77 7 19 ’
c 15371 29 8| C 19088 15 5 | C - . 25842 31 23 ¢ 28448 37 21 n3- 207 31 5 | 138 92 7 18
c 15375 33 1 C - 19088 21 9 C 25871 15 25 c 28477 23 1 113- 207 - 37 3 138- ag 9 17
. c 15385 23 22 C - 19088 27 9 c 25874 21 7 (o 28481 23 2 113- 219 33 16 138- 96 13 18
c 15386 3 21 C -, 19259 13 14 C 25871 - 27 7 C - 28482 23 13 1 N3 233 . 17 16 138- © 96 19 13
C 15461 35 1 C 19273 13 13 C . 25872~ % 15 24 C 28483 23 - 19 13 233 23 16 138 96 25 13
. c 15462 35 2 C 19456 9 1 C 25872 21 6 c 28645 33 . 13- 410 19 20 138- 99 35 15
c 15463 35 12 c 19456 15 1 c 25872 27 6 c 28805 . 33 29 13- 410 25 20 138- 320 15 17
c 15469 35 17 C 19457 1 1 C 26033 21 11 g gg_ﬁ 32 22 113- 417 35 10 138- 2040 33 6

5 1 126 16 33 33 | 138 2073 9 4




P

NUMERICAL INDEX
PART PAGE  REF. PART PAGE - REF.  PART PAGE  REF..
" NO. NO. NO. NO. NO- NO. NO. NO. NO;
138- 15 4 195- 545 29 4
138- 21 5 195- 549 33- 2
138- 5 195- 2037 5 9
138- 6 195- 2037 11 9
138- 13 195- 2037 17 14
141- - 26 195 2037 23 14
141- 14 321- 4199 . 39 1
141- 14.] 321- 4381 39 1 g
141- 19 321- - 4446 37 16 -
151- 9 321- 4447 . 39 15
178- 3 | .321- 4686 39 13
192- - 10 | 321- 4750 +39 15
192- 25 321- 4753 39 2
192- 17 321- 4757 39 - B
« 7192- “16 321- 4761 39 - 16
+3192- 17 321- 4763 39 11 .
"192- 16 321- 6379 39 4 :
192- 9 321- 6380 39 9
192- 9 321- 6433 39 10
192- 21 . | .
192- 21 ~
192- 25
192- 4
192- 9
192- 10
192- 14
192 9
192- 9
192- 15
192- 9
192- 15 :
192- 7
192- 7
192- 8
195- 8 W
195- 17 g
195- 17 .
195- 1 : !
195- 1
195 13
195- 19
195- 39
195- 3 )
195- 26 i - :
195- .10
195- 20
195- 10 ‘
" 195 16
195- 16 B
195- 25
195- 25 1
195- 8
195- 4
195- 4
195- 12
195- 4
195- 12
195- 8
195- 4

z

LY+




' - . , L47 ROTARY MOWER
: - Co. L FOR COMPACT TRACTORS
‘ - T e Parts Catalog 8-2710
. ' 2.84-RP.1500
- - - ‘$r

ATTACHMENT APPLICATION CHART

MOWER TRACTOR
T B 110 - PIN 14032840 and after -

116 - All

“Axle ... L., e

Frame, Mounting ............
Guardsand Covers .. .........

- PAGE

9
7
5
7
9
b
9
5
7
b
7
7
9

Belts..:...... e

Housing, Spindles ...........
LiftLinks .........couunne..
Pulleys ...........cuivoo..
Spindles .. . .................
Wheels......... LU .

" NOTE: See grid A2 for -

G41, H41 Rotary Mowers,
GB1 Snow Blade,
G %now Caster

NOTE: See grid C2 for -
’ J41; K41, L41, M41, N41, P41 Rotary
Mowers,
J81, K81, £81, M81, N81, P81,
R81 Snow Casters .
G51, H51, J51 Blade

" B96 Bagger
/’ .
-
B




Ve . .
4 - DECK.DRIVE . - - . : MODEL L47 ROTARY MOWER 5
PULLEY ‘ . . .
ry | ‘ DECK, BELTS AND COVERS \
:O‘a . . ' . . )
v - ' - REF. PART NO. DESCRIPTION REQ'D
1 ! 1 C 27091 COVER -deckbelt ... . ... . .. . .. ... . . . . 1
EbﬁilszER | : 2 187- 1036 SCREW-1/4"-20x 1/2" selftapping . ............oo'veeoei . 10 .
) 3 C 27092 GUARD -deckbelt.................. ... e 1
. ‘_ 4 187- 1328 SCREW-No.8-18x3/8" self tappmg ............................. 2
e 5 c 22707 BELT -deck™........o. o o 1
; -6 C 27120 BELT -drive. . ... .o 1
, ' ' SRR AL ey AR F—0 7 ¢ 27093 DEFLECTOR . ....................= R 1
- p 8 111- 101 BOLT - 1/4" -20x5/8" carriage ...... ....ooooeoo o 5
’ ’ 9' 192- ° 19 LOCK WASHER - 1/4" ... 5
10 129- 101 NUT - 1/4" 5
M. C 27084 . PAD -footrest R.H. ishown} .................................... 1
11 C., 27095 PAD - footrest L.H. e 1
12 C 27098 DECK -mower ..... .. e e e 1
13 C 15560 BRACKET -axlepivot . .0 ... ... ... . .. 1 ‘
14 11- 371 BOLT :3/8"-16x 1" carriage .~ ~........... .. .. .. . . . . .. .. . . ... ... 2
15 192- 21 LOCK WASHER -3/8" ... ... ... .. R 2 :
, 16 128- 103 NUT -3/87 L e 2 |
17 C 25408 BRACKET - heightadjust . .. ... . ... .. ... ...+ 1 |
18 111- 132 BOLT -5/16”-18x3/4" carriage .. ... .. .. .. . ... 2
19 193- 29 LOCK WASHER -5/16" e e e o 2
20 129- 102 NUT-5/18" ... . . 2
21 C 27096 LINK -fift ... ..., . T 2
, 22 195- 833 MWASHER -1/2" e 4
s 23 C 10821 PIN clevis.... .. ... ... .. 4
' i) 132- 310 PIN - cotter1’8 x1 L 2
25 C 10898  PIN-safety . ....... . 2
“ A o ‘
| ' @\ -
~ - B
G i W
| ~ “\"; 3 - i
S VoL E /A ;
\ - Y. . :e
- ~ . = . : ~
@ @ 3
1
. , Printed ip U.S.A. : February 1984




6 MODEL 47 ROTARY MOWER - 7 : o
PULLEYS, BLADES AND SPINDLES
REF. PART NO DESCRIPTION ) REQ'D ’
1 C 17666 HOUSING - mower spindle (also requires (2} C16516 retainers) ... .... ... 3
2 A 70280 BEARING -spindle............ .. .. . . o 6
3 A 70282 WASHER - bearingseal . ...... ... .. . ... 3
4 C 25543 SHIELD -bearing ............. ... .. ......... .. e 3
5 126- 13 KEY -spindle, #11 Woodruff. ... .. ... . 4
] 6 C 15763 SPINDLE -outboard . ....... ... . . . ... .. . . e 2
®\ l 7 C 15604 SPINDLE - center . ... 1
: 8 c 27113 BLADE-15-1/2" ... . 3 -
' 9 113- 205 . BOLT -3/8" x&6/8 " NChex{grade 5} ............... ... ... . vv'u.i... 6
®\ (rEST : « 10 192- 21 LOCKWASHER -3/8" ... 18
e P - ) 11 . C 10810 SPACER-bearing ........ ... ... ... ... ... 3
. | ‘:.,,\4-,‘*\\,:_1/" --r.%.‘; 2SN T: g‘—‘@D 12 c 2158 PULLEY - spindle ........ e e 3
, ? i RN : -l RN @/! 13 131- 1331 NUT -jamlock 3/8" NFhex .. ... ... 3
| A 5 \ - - V- " 14 113- 206 BOLT-3/8"x3/4 " NCheX. ..o T 12
2, _- R | Ve ] T A AN ! 15 C 15615 PULLEY -drive .. ........ e 1
kT WM VR s S , 16 C 12251 PULLEY -deckidler ... ....... ... ... ... . ... ... 1
AL - L ad ey, YA/ | 7. C 27108 . BRACKET -idler......... e 1
R : c S : 18 i11- 37 BOLT -3/8" x 1" carriage, shortneck ................ .. . . . . .. 1
i 19 195- 108 WASHER - 1/272P .. .. . . e 1
l 20 © C- 14768 SPACER -dlerbracket ........... ... ... ..... U 1
" 21 195. ., 525 WASHER-3/8"2ZP .. ......... ... .. . .. .. e e 2
I 22 131- 1181 NUT -tock 3/8" NChex. ... ... ... ... ... .. ...~ 3 o~
' 23 C 14482 SPRING -idler, deck belt . ......... ... ... ... ... ... PR 1
24 C 16516 RING-retainer ..... ... ... .0 6 .
25 111- 366 BOLT 3/8" x1-1/4" carriage, shortneck ... ... .. . .. e 1 £
26 c 25541 SPACER-spindle ............. ...... el 3
: 27 C 24321 SPRING - idler, drive belt. . . .. 1
28 C 27109 IDLER ARM ASSEMBLY ....... e S 1
29 C 16714 BUSHING -sleeve .. . ... .. ... .. .. ... .. ... ... 1
30 C 16745 BOLT -shoulder ........... . e 1
31 195- 103 WASHER-3/8" .. .. . e e 2 .
32 C. 26090 PULLEY -idler, drive belt. .. ... . ... . .. e e, 1 -
33 113- - 410 BOLT -1/2" -13x0-142" .. . . . .. IR 1 :
34 131- 1308 NUT-1/27"-13%ck.. ..... ....... e e S 1
l kY
. ' ’ . : ’ Printed in U.S.A. : February 1984




y

. MODEL L47 ROTARY MOWER ‘ 9
AXLE AND MOUNTING BRACKETS ’
REF. PART NO. DESCRIPTION REQ'D
1 C 10821 PIN=clevis. ... ... ... e 2
2 C 10898 PIN-safety ... .. ... 4
.3 195- 533 WASHER - 1/2" 4
: 4 C 26736 WHEEL -gauge . ........... ... i 2 -
5 C 16745 BOLT -shoulder .......... .. . 2 :
_ 6 131- 0 1181 NUT-3/8"-16106K . oo s e e 2
‘ 7 C 27106 AXLE -TBAI ..o 1
B8 C 14932 . BRACKET -axlemounting ....................0 . . . 1
9 _ 1M 101 BOLT - /4" 20 x 374" €arriage . . ..o 2
10 192- 19 LOCKWASHER -1/4" ... ... . 2 .
1 129- 101 NUT-1/4"-20 o e 2
12 c 20005 PIN -retaining ... ... 1
13 c 10482 SPRING ... e 2
14 138- 96 PIN-roll 316" x 1 .. .......... R 1 -
15 C 27115 FRAME -mounting ........... .0 . 1
1% + C 15278 PlN-retaining............................./. ..................... 2
17 138-° 99 PIN-rol3/16" x 1-3/8" ... ... ... .. . 2
- 18" " C 27118 BRACKET - suspension adjust B.H. [shown) ...... .. M 1
8 c 2719 BRACKET - suspension adjust L.H. .. ............ ... .. ... ... .. ... 1
C 19088 BOLT - "J”, suspensionadjust. . ...._..... ... ... .. . 00 2
1182 ° NUT-1/2"-13%ock ................. T 4
517 BOLT - 1/27 -13x 1" carriage . .... .. ... .. 2
1308 NUT-1/27300ock ... o 2
- .
>
DECALS :
" C 26090 ~DECAL - drive belt (ENGLISHshown . ... ........... .. ... .. .. . 1
i "2 C 12519 DECAL - "No Step” (ENGLISH} shown ......... ... e e . 1
‘ _ , o 2 321 4726 DECAL - "No Step” {FRENCH} . ... .......... ... .. .. .. .. ... . 1 7
. * 3 ¢ 321 6210 DECAL - cutting height (ENGLISH) shown'™. .. ............ ... .. .. ... 1.
Gt . , 0 _ .- 3 7 321. 4698 DECAL - cuttingheight (FRENCH) ... ... ... .. ... ... ... . 1
ANGUGERn . | o4 321- 4381 DECAL - “'Spinning Blade” (ENGLISH)shown ... ... ... . ... .. ... 1
s ————— 4 321- 4763 DECAL - "Spinning Blade” (FRENCH) ........... .. ... ... .. .. .. .. .. 1
- SPINNING BLADE ‘I_, : ] 5 . 321 4974 DECAL - “’Flying Debris” {ENGLISH| shown . . ... .. e 1
KEEP CLEAR : : _ o Nt FoR AL Wi 5 321- 6642 DECAL - “Flying Debris” {(FRENCH) . ... ... ... ... ... ...... ... .. 1 ’
CONTACT CAN INJURE %ﬂ;fwl 10 STOP HEFOHE MSTALLIG DELT ) :‘L ! .
s g o v
‘ 3 Ol nmseaesene |~
Py 4 Boraemensnalawal |
‘ FLYING DEBRIS R v
. OPERATE MOWER ONLY @ - il '
WITH CHUTE EXTENSION
OR GRASS CATCHER ‘
" Printed in U.S.A. February 1984

¥




NUMERICAL INDEX

10
PART PAGE REF. PART PAGE REF. PAGE
NO. NO. NO. 'NO. NO. NO. NO.

A 70280 7 21 111 371 7 18 .
A 70282 7 - 3 111- 517 9 .2
C 10482 9 13| 113" 208 7 9 .
C 10810 7 T 13- 206 7 14
C 10821 5 23 1 13- 410 7 33
C 10821 9" 1| 126- 19 7 5
C 10898 - 5 25 | 129 101 5 10
c 10898 .8 S 2| 129 101 9. 1
C 12251 7 16 | 129 102 5 20
C 12519 9 2| 120 103 5 16
C 14482 b 23 | 131- 1181 7 22
¢ 14768 7 20 | 131- 1181 9 6
C 14932 9 8] 131. 1182 9 20
C 15278 8 16 | 131-. 1308 7 34
C 16560 5 13 | 131- 1308 9 22
C 15604 7 71 131- 1331 7 13
C 15616 7- 15 | 132- 310 5 24
o 15763 7 6| 138 96 9 14
C 16516 7 24 | 138 99 9 17
c 16714 .7 29 | 187- 1036 5 2
C 16745 7. 30 | 187- 1328 "5 4
C 16745 9 "5 | 192 19 5 9
C 17666 7 1} 192 19 9 10
C . 19088 9 19 | 192 21 5 15
C 20005 9 12 | 192- 21 7 10
C 21581 7- 12 | 193 29 5 19
.C 22707 5 5 195 103 7 31
C 24321 7 27 | 195 105 7 19
C 25408 5 17 | 195 525 7 21
C 25541 7 26 | 195 533 5 22
C 25543 7 4 | 195 533 9 3
C 26090 7 32 | 321- 4331 9 4
C 26030 9 1] 321- 4698 9. 3 ‘
C 26736 9 4 | 321- 4726 9 2
c 27091 5 1| 321- 4763 9 4
c 27092 5 3| 321- 4974 g B
C 27093 5 7| 31 6210 9 3
C 27094 5 1 | 321- 6642 9 5
C 27095 5. 1

C - 2709 5 21

C 27098 5 12

C 27106 9 7

C 27108 7 17 >~

C 27109 7 281

C 27113 7 8 -

C 27115 9 15

C 27118 9 18

c . 279 9 18

C 27120 5 '8 '
HARDWARE CODE NUMBERS

111- 101 B 8

11- 101 9 9

M- - 132 5 18

111- 366 7 25

1M1- 871 5 14






